PACKAGE LEAFLET: INFORMATION FOR THE USER

Provigil Generic 200mg (Modafinil)



What Is Provigil Generic 200mg Drug?

Today, a lot of people lack adequate sleep and go on to develop related disorders as a result of the demands of modern life and economic stress. Luckily, there is a highly effective medication like Provigil® that is capable of remedying the situation. However, it is overly expensive, and even with insurance coverage, it manages to cost just enough to leave a hole in your pocket. This is where Provigil Generic 200 mg comes in.

Provigil® is a white pill that contains the active ingredient called modafinil. It is usually prescribed to treat daytime sleepiness resulting from obstructive sleep apnea (OSA), narcolepsy, and shift work sleep disorder (SWSD). Being the first of its kind to be introduced to solve sleep-related conditions with safety in mind, a ton of cash was spent on research, development, and marketing. This amount also reflects in the fixed price, and most people resort to living with their symptoms due to a lack of funds.

Its generic versions – Modvigil, on the other hand, costs far less since no cash was spent on the research and development of the active ingredient. Thus, these alternatives are not inferior in any way, as they contain the same active ingredient and offer the same level of effectiveness. One interesting thing about them is the fact that there is a wide range of options to pick from, and some have something different to bring to the table.

How Does Provigil Generic Work?

Provigil Generic 200 mg works by virtue of the active ingredient, modafinil, contained in it. Though the exact way it works is not fully known. It is believed to promote wakefulness by influencing the levels of dopamine, serotonin, and decreasing GABA (gamma-Aminobutyric acid) – neurotransmitters nerve cells use to communicate in part of the brain that controls the sleep-wake cycle. These chemicals are closely linked to mood, motivation, focus, and concentration. It is no wonder that most users see an increase in productivity after using modafinil.

How to Take It Correctly?

As with every other medication, Provigil Generic 200 mg must be taken correctly to get the best out of it. Do not mix this drug with other meds without checking the tablets' information for possible interactions. The initial dosage for most versions is 200 mg. However, the time of administration may vary depending on the condition to be treated. Take 1 tab early in the morning with or without food for the treatment of narcolepsy and OSA. On the other hand, for SWSD, take 1 tablet about 1 hour before the start of a work shift. Note that dosage and frequency may vary depending on age, sex, or underlying health conditions. Consult a doctor before starting a work shift.

Wondering About Possible Side Effects?

Provigil Generic 200 mg offers immense benefits, but it is not without side effects. They may be mild or severe depending on the age, weight, sex, or genetic makeup of the user. Since the generic versions are made up of the same active ingredient, they all have very similar side effects.

The possible common adverse reactions include: headache, upset stomach, insomnia, back pain, dizziness, diarrhea.

More serious side effects may also result from the use of Provigil Generic 200mg tablets. Some of them include hallucinations, anorexia, depression, irregular heartbeat, and suicidal thoughts. If left unattended, these adverse reactions can be life-threatening. Seek urgent medical attention should any of them be noticed.

About Interactions

When mixed with some other medications, modafinil-based drugs may reduce the efficacy of either of them or increase the risk of side effects. Certain foods and alcohol are also known to interact with them in some way. Do not take any of the following drugs while using Provigil Generic 200mg: propranolol, alprazolam, chlordiazepoxide, cyclosporine, warfarin, clonazepam, rifamycins like rifabutin and rifampin, clobazam.

Avoid taking alcohol alongside Provigil Generic 200 mg, as it may cause blackouts or other unpredictable severe complications. What's more, besides fatty foods known to prolong modafinil's onset of effects, no other foods have been found to interact with it.

Customer Reviews

Provigil Generic 200 mg promotes wakefulness, increases alertness, and focus. So far, the majority of reviews and ratings from people who have used it are positive. Individuals who used it for work purposes reported experiencing an increase in productivity. Students who took it to study for exams have equally given it a thumbs up based on its efficacy and tolerability. Generally, when used correctly, this medication offers immense benefits. Please consult a doctor before using this drug to ensure that it is OK for you.

Buy Cheap Provigil Generic 200 mg Online OTC

Buying medicines online comes with a lot of benefits that regular drugstores don't provide. Purchasing from an online pharmacy is cheap, convenient, and flexible. Unlike brick-and-mortar pharmacies that have limited space for stocking drugs, online ones can store products in large numbers, which makes the prices far lower. Furthermore, from e-drugstores, you can buy without a prescription. Thus, with the initial prescription issued by a doctor, you can always purchase any number of pills conveniently. However, within the sheer number of drugstores available on the Internet, it can be a tad difficult to find one that's reliable and trustworthy. If you are not sure where to buy Provigil Generic 200 mg, you can rely on Afinil Online Pharmacy. We have a wide range of generics up for sale, and they're all listed at the best price you can find elsewhere.

We source all our products from approved manufacturers, including HABPharma and Sun Pharma – two of the most reputable companies behind the best generics. You can rest assured that you will be getting the only premium Modalert, Modvigil, Modafresh, Vilafinil, Provigil Generic 200 mg tablets, which will yield the desired results. We offer great discounts, and we ship fast. You can make a payment via credit cards, PayPal, e-Check, Zelle, and even cryptocurrencies such as Bitcoin. You can save up to 34% when you pay with Bitcoin. Order your favorite Provigil Generic 200 mg right now and have it dispatched within 2 hours!